Modelo 207
QUITA-PUNTOS

53 -

_ egoD- S8 @

|3/a @ —

PARTS LIST
No. | Parts No. Descri_tion Q't. No. | Parts No. Descri_tion Q't,

1 6657-01 Housin 1 32 6657-32 Ball Bearin_ ,R8, 1
1, 6657-01, Ball ; 6.35mm, 1 33 6657-33 Gear Ca_e 1
2 6657-02 Pin . 3X27.8, 1 34 6657-34 Gear 2
5 6657-05 O-Rin  3.9x2.25x2, 1 35 6657-35 Pin, 3x17.8, 2
7 6657-07 O-Rin_ ,..3.5x1.5, 1 36 6657-36 Washer 1
8 6657-08 Valve Stem 1 37 6657-37 Ball Bearin _ ,R6ZZ, 1
9 6657-09 O-Rin_ P14, 3 38 6657-38 Internal Gear 1
10 6657-10 Valve Bushin _ 1 39 6657-39 Bit Holder 1
11 6657-11 S._rin_ 1 40 6657-40 Set Screw [M5x5, 1
12 6657-12 Tri__er 1 41 6657-41 Set Screw M4x6, 1
13 6657-13 Set Screw M4x4, 1 42 6657-42 1d.attachment 1
14 6657-14 Ball Bearin _ 69677, 1 43 6657-43 S rin_ 1
15 6657-15 Set Screw M3x12, 1 44 6657-44 Retainer 1
16 6657-16 Rear End Plate 1 45 6657-45 Su, orter 1
17 6657-17 O-Rin_ , 33.05x1.78, 1 46 6657-46 Drill Bit, 8, 1
18 6657-18 Rotor Blades 5 46, 6657-46 , Drill Bit, 6.5, 1
19 6657-19 Rotor 1 46B 6657-46B Drill Bit, 10, 1
20 6657-20 C. linder 1 47, 6657-47 , Lock Nut 1
21 6657-21 Ball , 5, 1 48 6657-48 Retainin_ Rin_ 1
22 6657-22 Ball Bearin _ 60827, 1 50 6657-50 Arm 2" 1
23 6657-23 S._rin_ 1 50, 6657-50 Arm 3", 1
24 6657-24 Clam_ Nut 1 50B 6657-50B Am 55", 1
25 6657-25 Gear Case 1 51 6657-51 Screw M4x8, 1
26 6657-26 Gear Housin 1 52 6657-52 O-Rin_ P18, 1
27 6657-27 S_rin 2 53 6657-53 Muffler Nut 1
28 6657-28 Ball ; 4, 2 54 6657-54 Muffler 1
29 6657-29 Ad.ustin_ Nut 1 55 6657-55 Muffler Retainer 1
30 6657-30 Wave Washer ,6200, 2 56 6657-56 Air Inlet 1
31 6657-31 Retainin_ Rin_ S22, 1 57 6657-57 Service Wrench ,2.5mm, 1
32 6657-32 Ball Bearin_ R8, 1 58 6657-58 O-Rin 2

ARIALDE |

Pol. Ind. Eitua n®52 Pab.5A - 48240 Berriz (Bizkaia)

Telf.:946 236 010 | Fax.:946 236 011 | airtalde@airtalde.es | www.airtalde.es




	Sheet1

